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List of Attachments:
Appendix 1: 3 pages of Photo Documentation

Summary of testing:

Tests performed (name of test and test clause):

Test items Sample Number

T.1: Altitude simulation / = 5 #541

T.2: Thermal test / J& & it

T.3: Vibration / &3} B1# - B10#
T.4: Shock / M
T.5: External short circuit / #2255 1%

T.6: Crush / & or Impact/4i i Cil# - Co#
T.7 Overcharge / i 78 B11# - B18#
T.8: Forced discharge / & il J5U C6# - C25#

The sample’s status is good.

FEARROL R 4T

The conditions of the batteries of samples No. B1# to - B10# are at first cycle, in fully charged states.

FE b2 5 B1# - BLO#Y S — XA 78 1300 i 391 56 4 78 AR g i

The conditions of the cells of samples No. C1# to - C5# are at first cycle at 50% of the design rated
capacity.
FE g C1# - CE#NHE — IRAEH 78 THUHE J 3 78 L B PR AR B 0% R A Y FEL s

The conditions of the batteries of samples No. B11# - B14# are at first cycle, in fully charged states.
FE 2 5 B11# - BLA#Y S — A 78 T8CE A U1 5 5 4 7 AR S O B

The conditions of the batteries of samples No. B15# - B18#are after fifty cycles ending in fully charged
states.

FE 45 B15# - B18# N IR A& IA 78 10 v JB A I 56 4= 70 RS I HL it

The conditions of the cells of samples No. C6# to - C15# are at first cycle, in fully discharged states.
Ff- it Gt 5 C6# - CLE#YER — A 78 T8 HL A 31 58 4 IOEUIRZS R LS

The conditions of the cells of samples No. C16# to - C25# are after fifty cycles ending in fully discharged
states.

FEf 45 C16# to - C25# 4 TR IR 78 U A 1 /5 58 S OIS T LS .

The Rechargeable Li-ion Battery submitted by manufacturer are single cell batteries. According to the
standard, a single cell Battery is considered a “cell” and shall be tested according to the testing
requirements for “cell”.

36 P S A O ) 7 PR S TR O B R R, AR AR R E B RO L AR O HUEOR VAL, R LS
AR 8 SR BEAT I
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Test Procedure:

1.Each battery type is subjected to testsT.1toT.8. TestsT.1toT.5 are conducted in sequence on the
same battery .Tests 6 and 8 are conducted using not otherwise tested batteries.TestT.7 may be
conducted using undamaged batteries previously used in Tests T.1toT.5for purposes of testing on
cycled batteries.

B PP ) F M B R EAT T LA T8 TS o F b a0 200422 3 6 AH [ ) — A it B AT B8 T.1 2 T.5. ik
ST T.BRLAE TR F3 AM et ity it o AR T. 777 LA ] S B2 A0 T. 122 T.5 b s i I f) AR A3 08 vl il
17, DMERAREAT ARG AL i vt

2.Inorder to quantify the mass loss ,the following procedure is provided:
Mass loss(%)=(M1-M,)/M;x100
RN EMHFEESL, ATHUF AR R K(%)=(M1-M2)/M;x100
Where Miis the mass before the test and M, is the mass after the test. When mass loss does not
exceed the values in Table below ,it is considered as "no mass loss".

2 s Mo 8 AR5 8, Mo 6 o PR o G R 0 R AN L R R P ) (K L, RO T o B R

Mass M of cell or battery Mass loss limit

FL B LV 4 5 Ji B4 R BRAE
M<1g 0.5%
1g=M=75g 0.2%
M>75g 0.1%

3. IntestT.1toT.4, batteries meet this requirement if there is no leakage, no venting ,no disassembly ,no
rupture and no fire and if the open circuit voltage of each test battery after testing is not less than
90%of its voltage immediately prior to this procedure.

FENMATIET.A, LU ETCBR. LS. TR, TR K, IF AR5 i it e 5
Ja BT R AN T HAE AT X — 350 5 LU 1/ 90%.
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Possible test case verdicts:

M E

- test case does not apply to the test object ................ D N/A
HIREANE F - IR 5

- test object does meet the requirement ...................... © P (Pass)

MR e

- test object does not meet the requirement................. © F (Fail)

MAARF G IE

LIS 1] Lo USSR :

Date of receipt of test item ........cccceviiiiiiicienn : 2018-07-06

Date (s) of performance of tests...........ccccocvvieennne ' 2018-07-07 to 2018-07-20

General remarks:

The test results presented in this report relate only to the object tested.

AR I 45 RO IR KRR L 1 T

This report shall not be reproduced, except in full, without the written approval of the Issuing testing
laboratory. A4 5 R 4 A LI == e A 45 = il .

"(See Enclosure #)" refers to additional information appended to the report.

"(See appended table)" refers to a table appended to the report.

Throughout this report a point is used as the decimal separator.

General product information:

The batteries, model no. 702030, are Rechargeable Li-ion Battery and used in port-able applications, consist
of single rechargeable Li-ion cell, model no.702030.

Additionally, details information of the cell and battery, as following:

Product name Rechargeable Li-ion Cell Rechargeable Li-ion Battery
Type/model 702030 702030

Nominal voltage 3.7v 3.7v

Rated capacity 300mAh 300mAh

Recommended charging 4.9V 4.9V

voltage

Maximum charging 1500mA 1500mA

current

Maximum discharging 6000MA 6000MA

current

Discharge cut-off voltage | 3.0V 3.0v

Dimensions - 8.1mm X20.5mm X 30.7mm
Weight - 8.99

The final evaluation of the battery must be conducted in the end product for which the battery will be
used.
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UN38.3

Clause

Requirement + Test

Result - Remark

Verdict

38.3.4.1

Test T.1: Altitude simulation/& E )

P

Test cells and batteries shall be stored at a pressure
of 11.6 kPa or less for at least six hours at ambient

temperature (20+5°C)/ K HL Al FELBAE
R%N2025°C, KB IA KT 11.6kpalf A
EAEA T-64 /N

Cells and batteries meet this requirement if there is
no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing
is not less than 90% of its voltage immediately prior
to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries at
fully discharged states.

[RGB SR OiERk. TRl TE
M. Teor . TR TCHE KR e il
BUE BT R S AMIC T I BT 2% R 190%.. LI
ST B 7 THT R SRANIE T 58 4080 R R FELERT R
o

No leakage, no venting, no
disassembly, no rupture and no

fire. | TIMW . TLEM. I
fit. WU TCHE KPR

The data see table 1. / Jl %k
PRI,

38.3.4.2

Test T.2: Thermal test/iEF %

Test cells and batteries are to be stored for at least
six hours at a test temperature equal to 72+2°C,
followed by storage for at least six hours at a test
temperature equal to - 40+2°C. The maximum time
interval between test temperature extremes is 30
minutes. This procedure is to be repeated 10times,
after which all test cells and batteries are to be
stored for 24 hours at ambient temperature
(20£5°C). /' et i IAE T2+ 2°C P R AU E 2
DBANINET, SR JE TITE- 4022°C IR ES ik B 2 /b6
/NI o R PR G ) B R R R I 1) 93070 b e dn LA
FR10IR, 5o W B A A E 202 5° C IR 85 i L 24 /)8
B o

For large cells and batteries the duration of
exposure to the test temperature extremes should
be at least 12 hours. /%f T KIS, 7 s il AR H
JBCE I ) e D 124 /N

N/A

Cells and batteries meet this requirement if there is
no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing
is not less than 90% of its voltage immediately prior
to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries at
fully discharged states.

[T & 20K o Eik. LRl LE
M. Toorfilts oA KT KR R it ]
BUE BT R L HS AMIC T I BT 2% R F190%.. LI
ST B 7 THT R SRANIE T 58 T8 R R FRLERT R
.

No leakage, no venting, no
disassembly, no rupture and no
fire. | LI LEM. Lo
filt. ToRER VA K ToHE KA -

The data see table 1.

MRS W1
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Clause

Requirement + Test

Result - Remark Verdict

38.3.4.3

Test T.3: Vibration/3gsh

P

Cells and batteries are firmly secured to the
platform of the vibration machine without distorting
the cells in such a manner as to faithfully transmit
the vibration .The vibration shall be a sinusoidal
waveform with a logarithmic sweep between 7 Hz
and 200 Hz and back to 7Hz traversed in 15
minutes. This cycle shall be repeated 12 times for a
total of 3 hours for each of three mutually
perpendicular mounting positions of the cell. One
of the directions of vibration must be perpendicular
to the terminal face. /H¥ it 0 20 A2 [f] b 22 B AEHR B 6
AL RS PLEZBIEI, BL7THZIE N2 200Hz,
SR IR B BITHZ — M, — DMEAFFE:157)
o XPRE A AN EARTE BT W) EPEFR12K, 353
AN o e —ANRB) T 1) 06 2 1 ELRE il R AR
18

The logarithmic frequency sweep shall differ for cells
and batteries with a gross mass of not more than 12
kg (cells and small batteries), and for batteries with a
gross mass of more than 12 kg (large batteries). /%

TR AN KT 12kg A it (FE RS R /) R i) M e T
12kg T HLIB (R FRIB), W E AN ]

For cells and small batteries: from 7 Hz a peak
acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8
mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8 gn occurs
(approximately 50 Hz). A peak acceleration of 8 gn
is then maintained until the frequency is increased to
200 Hz. /T HUESFUN i, 830 ATHZIF
SR DR FFLgN R i I B B BI90% N 18Hz, AR R iR
MR ERAE0.8mm (S AL 1.6mm) JHHE iR B 3 i
KM FE ik B8gn (ML) H50HZ), K- dme K i fE £
FRAE8gn B A4 1 3 200Hz.

For large batteries: from 7 Hz to a peak acceleration
of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm
total excursion) and the frequency increased until a
peak acceleration of 2 gn occurs (approximately 25
Hz). A peak acceleration of 2 gn is then maintained
until the frequency is increased

to 200 Hz. /% T KH, XEHIHTA: MWTHZIFaA IR
Frignif i K BRI N18Hz, SR R IR O
FFAE0.8mm (EFZ1.6mm) FFBE iR B ) & A
HPETE R 2gn (WL N25HZ), B KN E R RFLE
2gnHLFI BRI £1200Hz -

N/A
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provided to calculate the appropriate minimum peak
accelerations /44> H i 28 52 yh o U 1 in 38 55 B e T
R BT, /N R R B R SR I ] Jy6ms, K HLT
(kI RFSEI [ 1ms,  BEANFE b Z07E = AN FLAH
B L 2 BT AL IR TT I &5z =ty HEEE
RITIAGSZ =, L2180 FE At 1
1 2 TR B 3 P g /N U e

UN38.3

Clause Requirement + Test Result - Remark Verdict
Cells and batteries meet this requirement if there is | No leakage, no venting, no
no leakage, no venting, no disassembly, no rupture |disassembly, no rupture and no
and no fire during the test and after the test and if fire. ! TLlwik~ LEMW. Lo
the open circuit voltage of each test cell or battery |, EpiZLLL L TEE KN %,
directly after testing in its third perpendicular
mounting position is not less than 90% of its voltage |The gata see table 1.
immediately prior to this procedure. The requirement /R W, =
relating to voltage is not applicable to test cells and
batteries at fully discharged states./Hi 8 Al AT &
BOR: RS, LI, TEM. Tom. ok
UL TAE KRIG s el i b I fE T % s A
ST HT T 2% B R K 90% . I TG T+ H 1 777 THI 1) 22
SRANIE HI 58 480 L B FL AR e

38.3.4.4 |Test T.4: Shock/ik P
Test cells shall be secured to the testing machine by | The Rechargeable Li-ion
means of a rigid mount which will support all Battery submitted by
mounting surfaces of each test cell. Each cell or manufacturer are single cell
battery shall be subjected to a half-sine shock of batteries, According to the
peak acceleration of 150 gn and pulse duration of 6 | standard, a single cell Battery
milliseconds. Alternatively, large cells may be is considered a “cell” and shall
subjected to a half-sine shock of peak acceleration | be tested according to the
of 50 gn and pulse duration of 11 milliseconds. Each | testing requirements for “cell”.
o el bl 0 e Shocke e st i 03 1
direction of three mutually perpendicular mounting @ﬁ%%ﬁ%{tﬁ%ﬁ?&%%%ﬂ P
positions of the cell or battery for a total of 18 e $%‘“‘@@$‘T€?‘7%“%‘ ’
shocks. /URAIE (KB4 s (R AR RE R g ety | VA, SR O 2R i
B A A (1 150N 1 IESL I ety B | 170
4ems, b, KHEIIE 2 5 N 50gnFfik
PRERFEEIN (A LA ms i IR sZ b o, AR L JI7E
=N HAH LA FRL 22 2 T L ) IE T [ 485 =k
i, BEIERTTINAZ =k, BILE %18
i
Each battery shall be subjected to a half-sine shock
of peak acceleration depending on the mass of the
battery. The pulse duration shall be 6 milliseconds
for small batteries and 11 milliseconds for large
batteries..Each cell or battery is subjected to three
shocks in the positive direction followed by three
shocks in the negative direction of each of three
mutually perpendicular mounting positions of the cell
for a total of 18 shocks. The formulas below are N/A
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UN38.3

Clause

Requirement + Test

Result - Remark

Verdict

Battery Minimum peak acceleration Pulse duration

150 g, or result of formula

Acceleration(g )= {@J

Small batteries \ mass* 6 ms

whichever is smaller

50 gy or result of formula

30000

mass * |

-
Acceleration(g )= |
kS

Large batteries 11 ms

whichever is smaller

* Mass is expressed in kilograms.

Cells and batteries meet this requirement if there is
no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing
is not less than 90% of its voltage immediately prior
to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries at
fully discharged states.

[ USRI AT S 2K ToESk . LNl E
M. oo ORISR TR KA s s e i il
UG T AR T I BT # H R FR190% .

ST 5 T F L 7 T ) S SRAN R H T 58 A T HL S ) RS
ZALEER]IE

No leakage, no venting, no
disassembly, no rupture and no

fire. / TIWW . TLEM. I
fift. TCHER A T KK

The data see table 1.
[ WAAEHE WL 1.

38.3.4.5

Test T.5: External short circuit/4MEB4E 5%

The cell or battery to be tested shall be temperature
stabilized so that its external case temperature
reaches 57+4°C and then the cell or battery shall be
subjected to a short circuit condition with a total
external resistance of less than 0.1 ohm at 57+4°C.
This short circuit condition is continued for at least
one hour after the cell or battery external case
temperature has returned to57+4°C. /{f4F M iRXIF 15
IR JEREAEDT +4°C, LUMERE AN IR LS
57+4°C, R JE R il IE RO /N T-0. LRR A ) S HEL FHL
ol B AT LR, FE AL AN KR $57+4°C L JR
PREFFLEARS VNN A .

Cells and batteries meet this requirement if their
external temperature does not exceed 170 °C and
there is no disassembly, no rupture and no fire
during the test and within six hours after the test./H,
AT & 2R AR o DL 2 56NN
W, AMRIBEARIT170°C, JFHIL/ME. TR
o KRR

No disassembly, no rupture
and no fire during the test and
within six hours after the test./
FEIM A A DA 22 )5 64> /Nt
W, AARIREARIEL70° C,
HHICI A TRERNTEE K
MR KA.

The data see table 1.

[ PREHE WAL
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UN38.3

Clause

Requirement + Test

Result - Remark Verdict

38.3.4.6

Test T.6: Impact / Crush/#EH/FE

P

Test procedure — Impact (applicable to cylindrical
cells greater than or equal to18 mm in diameter) /4#
(& & T HAK T BEE T 18mm i) B A E HL L)

Pouch cell/4%:HR /s
N/A

The sample cell or component cell is to be placed on
a flat smooth surface. A 15.8 mm=0.1mm diameter,
at least 6 cm long, or the longest dimension of the
cell, whichever is greater, Type316 stainless steel
bar is to be placed across the centre of the sample.
A 9.1 kg+0.1 kg mass is to be dropped from a height
of 61+2.5 cm at the intersection of the bar and
sample in a controlled manner using a near
frictionless, vertical sliding track or channel with
minimal drag on the falling mass. The vertical track
or channel used to guide the falling mass shall be
oriented 90 degrees from the horizontal supporting
surface. PRHFE S JBEE— /TR BRI o K—
H1£415.8 mmz 0.1mm, KEEA/NTF6cmif3164
PN R PR S, K — BT N9.1 kg+0.1
kg EYIM61+2.5 cm ) = FEVE FIRE il

N/A

The test sample is to be impacted with its
longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8
mmz=0.1mm diameter curved surface lying across
the centre of the test sample. Each sample is to be
subjected to only a single impact. /4232 4 7 ke

mis NS - SR P AT R S RS AR i 0 Y
H4%15.8 mm+0.1mm25 iR s E s . §—4
R AR — Ik dE

N/A

Test Procedure — Crush (applicable to prismatic,
pouch, coin/button cells and cylindrical cells not
more than 18 mm in diameter). /455 (& H T #ekE
B~ SR, B /A0SR B A T 18mm T [F]
FEIE B )

Pouch cell/Z:1R Fits

A cell or component cell is to be crushed between
two flat surfaces. The crushing is to be gradual with
a speed of approximately 1.5 cm/s at the first point
of contact. The crushing is to be continued until the
first of the three options below is reached. /4 Ff i i
FEPIAS T2 A5, HEI BBk, 258 —A
Fefph 55 E IR L ON1.5emls. FEEREEEE T, B
FIHILLL T =i —

(a) The applied force reaches 13 kN+0.78 kN;
[N 7735 #13 kN+0.78 kN

(b) The voltage of the cell drops by at least 100 mV;
IRE ) HUES R 22/ 100mV

N/A

(c) The cell is deformed by 50% or more of its
original thickness. /Hth A% T 14 Ji7 46 & B 11509 LA
o

N/A
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UN38.3

Clause

Requirement + Test

Result - Remark

Verdict

A prismatic or pouch cell shall be crushed by
applying the force to the widest side. A button/coin
cell shall be crushed by applying the force on its flat
surfaces. For cylindrical cells, the crush force shall
be applied perpendicular to the longitudinal axis. /4
T AR F R S DB B8 ) — T I . LT/ T T

Y N R o2 B ) A S U 2 A Y NS KB SN )
73 At [

Each test cell or component cell is to be subjected to
one crush only. The test sample shall be observed
for a further 6 h. The test shall be conducted using
test cells or component cells that have not
previously been subjected to other tests./&E M Ff i #
e, I HRAR2 ik . il 45 A5 R
[ B EEE /N

Cells and component cells meet this requirement if
their external temperature does not exceed 170°C
and there is no disassembly and no fire during the
test and within six hours after this test. /5 & E
R EMRERE P AL Z JG61 PN, SRR EA
#i$170°C, I HIEDMEANICHE KGR E.

No disassembly and no fire.

IR, ToE KGR

The data see table 2.
[ MAE R W2,

38.3.4.7

Test T.7: Overcharge/id 75 i

The charge current shall be twice the manufacturer's
recommended maximum continuous charge current.
Tests are to be conducted at ambient temperature.
The duration of the test shall be 24 hours. The
minimum voltage of the test shall be as follows: /7t
R, A2 A3 7 R A B KRR 7 HE AT
RS FE L, AR ] 924 /N o I 5 /) L 2
¥

(a) When the manufacturer's recommended charge
voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the
maximum charge voltage of the battery or 22V. /i
SR 3 R BRI 7S H AN 18V, AT B
78 FEL PR s IV 13 R R PR R R 7 R P L PR P A B
K22V PN .

The voltage of the test is 8.4V,
and the current is 3.0A. / JUlix
HLH A8.4V, HLYi A3.0A.

(b) When the manufacturer's recommended charge
voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge
voltage. /4 SR il it ps EFR 1) 78 H FUR R I 18V, AR
BT 5 /0N 7 FL L N7 127 1 32 e R ) e K7 L R
1205

N/A

There is no disassembly and no fire during the test
and within seven days after the test. /££ Il H AT
WEETRN, FERIEDEANTCHE KR -

No disassembly and no fire.

e R, ToE KGR

The data see table 3.
1IN s WA 3.
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UN38.3

Clause

Requirement + Test

Result - Remark

Verdict

38.3.4.8

Test T.8: Forced discharge/3a% 5 &

P

Each cell shall be forced discharged at ambient
temperature by connecting it in series with a 12V
D.C. power supply at an initial current equal to the
maximum discharge current specified by the
manufacturer. /fEZiR N, KRS HUEGERAE 12V
FLUR IR EBEAT SR O, L B R R AR R S
HITGE P A 1 32 PR PR B8 e KT LA

The specified discharge current is to be obtained by
connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall
be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the initial test
current (in ampere). /48 52 I 30 FE I E T B BTN
U B SIS RN R M BRI, B
FR 2 1 TR FEL IS 1) (/NS ) D9 0 5 5 B AT 0 P UL (2
3.

There is no disassembly and no fire during the test
and within seven days after the test./#& iz F A1
SRURTRN, PR BT E KSR

No disassembly and no fire.

1T FRFNTCE KIS R .

The data see table 4.

[ R A WAL
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Tables
Table 1: T.1~T.5/ &1, JRAT.1~WKT.5
Test 5:
Test 1: Altitude . e . ) External
OCYV prior simulation/ T%ﬁFig'zTh?;mﬁatggf v Te:rsmt‘i?é. 3V 'b;}%tlj?n/ TI%SEQ44 S?q?%(/ Short Circuit/
sample | Mass | totest WK e SRR L2 L WL 3: Ik w4 WK 52 4his
oltis | iy | 1 o
Y5 ‘fﬁ@%g‘ IRAR Voltage after Voltage after Voltage after Voltage after Temp. (°C)
BRI P H Mass loss test/\Voltage Mass loss test/Voltage Mass loss test/\Voltage Mass loss test/Voltage
(%) pre-test, (%) pre-test, (%) pre-test, (%) pre-test,
(%) %) (%) (%)
Bi# 8.8090 4.187 0.01 99.95 0.06 99.83 0.01 99.90 0.00 99.93 57.7
B2# 8.9357 4.188 0.01 99.93 0.03 99.78 0.01 99.93 0.01 99.98 58.0
B3# 8.8017 4.188 0.00 99.93 0.02 99.86 0.01 99.90 0.00 99.95 57.9
B4# 8.9153 4.189 0.01 99.90 0.06 99.88 0.01 99.95 0.01 99.90 57.8
B5# 8.8221 4.188 0.01 99.95 0.05 99.83 0.01 99.95 0.01 99.93 58.3
B6# 8.8179 4.187 0.01 99.98 0.04 99.81 0.00 99.95 0.01 99.98 57.8
B7# 8.8021 4.187 0.01 99.95 0.04 99.86 0.01 99.88 0.01 99.98 57.9
B8# 8.6435 4.188 0.00 99.95 0.02 99.81 0.00 99.98 0.00 99.93 58.0
Bo# 8.8997 4.188 0.01 99.93 0.06 99.81 0.00 99.98 0.01 99.95 57.7
B10# 8.9062 4.187 0.01 99.98 0.03 99.83 0.01 99.93 0.01 99.90 58.0
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Tables
Table 2: Crush or impact/ ¥&2: ¥ EkEDL
Sample No. Cl# ca# C3# Ca# C5#
Test 6: .
Crush | OCVopriortotest(v) | 3.867 | 3.870 | 3.868 | 3.872 | 3.869
Temp. (°C) 250 | 243 | 247 | 245 | 249
Table 3: Overcharge / %3: A7
Test7: Sample No. B11# | B12# | B13# | Bl4# | B15# | BI16# B17# B18#
Overcharge | oy prior to test(V) | 4.188 | 4.187 | 4.187 | 4.189 | 4.188 | 4.190 4.188 4.189

Table 4: Forced discharge / &4: 5&F|HH

Sample No. Co6# C7# C8# Co# Clo# Cli# Cl2# C13# Cl4# C15#
Test 8: OCYV prior to test(V) 3.379 | 3.377 | 3.380 | 3.379 | 3.378 3.382 3.380 3.378 3.378 3.379
diZ(():LCaerge Sample No. Cle# C17# C18# C19# C20# C21# C22# C23# C24# C25#
OCV prior to test(V) 3.175 | 3.178 | 3.176 | 3.175 | 3.176 3.179 3.176 3.174 3.176 3.178
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Appendix 1
Photo Documentation

Fig. 1 — Front view of Battery

Details of:
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Fig. 2 — Back view of Battery

Details of:
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Fig. 5 — Front view of PCM

Details of:
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Fig. 6 — Back view of PCM
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